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Applicant Address

#3445 Report No.: AGC01085210404UA01
F2T 19T
1. ¥ ¥R Sample Description
B R A AR HER GV I RS c19
Sample Name Li-Polymer Battery Model Name
AL = BRINTH 88 T Her A PR =]
Testing Laboratory | Attestation of Global Compliance (Shenzhen) Co., Ltd.
il BRIYNTH 5 22 X ARG EE A4 X B R IR Tl ) 55 198288 —. — =
D 1k = : : . :
Testing Address 1, 2/F, Building 19, Junfeng Industrial Park, Chongging Road, Heping Community,
9 Fuhai Street, Bao'an District, Shenzhen, Guangdong, China.
TR YN SRR A B IR AR
Applicant Shenzhen Huafurui Technology Co., Ltd
RN B L X Bk PR B A K S S B ST Ab 3 28 CGROCHER 4 S p Atk 14
T % 1401.1402 55

Unit 1401 &1402, 14/F, Jin gi zhi gu mansion (No.4 building of Chong wen Garden),
Crossing of the Liu xian street and Tang ling road, Tao yuan street, Nan shan district,
Shenzhen, P.R. China

Manufacturer Of
Cell

A= B Hh L R B IR R A 7

Manufacturer Zhongshan Tianmao Battery Co., Ltd.

PP RIE s — s 208 53

Address No.208, Qianjin 1st Road, Xingianjin Village, Tanzhou Town, Zhongshan
CERNG STRa: K A

Hh L R B IR R A 7
Zhongshan Tianmao Battery Co., Ltd.

Hi&
Use
CEMIE it A 7 L R F 7 50 1S1P
Battery Type Rechargeable Single Cell Battery Composing Mode
VN ES WUERE
Nominal Voltage 3.85% Rated Capacity >000mQR
FLES 2N AT
Watt-hour 19.25Wh Form Almost Cuboid
S IR LR
Limited Charge 4.4V 3.0V
Cut-off Voltage
Voltage
; B ORFFEE 78 F LA
R 1000mA Max. Continuous 2500mA
Charge Current
Charge Current
R R T LU .
Max. Continuous 2500mA Je UL 100mA
) End Charge Current
Discharge Current
R it
Cell Model TMB 3JSFPN Cell Rated Capacity S020mR
FF UG [A] SE JH ]
Client Date 2021-04-22 Completing Date 2021-05-12
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5 %5 Report No.:

2. ikt Standard

(A 26 Ta i s iad W -B—R G AR dE F ) (ST/SG/AC.10/11/Rev.6/Amend.1)
<United Nations Recommendations on the Transport of Dangerous Goods: Manual of Tests and Criteria>
(Sixth revised edition Amend 1)

3. MR E %4518 Test Item And Conclusion

e IR it Gt soa .
MR H Item SamplesMimber 41 Conclusion
r EREAUL Altitude simulation #5F Pass
IR Thermal test it Pass
z1~25 :
PRz} Vibration X1~X5 it Pass
i Shock it Pass
ANERKE % External Short Circuit it Pass
Ff & Crush 26~ it Pass
X6~X10
i FE 75 i Overcharge Z11-214 53 Pass
X11~X14
5 i F. Forced discharge F5~224 it Pass
X15~X24
ERFE TS (A BT fal g g W B—R e MirfEF M) (ST/SG/AC.10/11/Rev.6/Amend.1), 38.3 &

HIEER
The submitted samples were complied with <United Nations Recommendations on the Transport of
Dangerous Goods: Manual of Tests and Criteria>(Sixth revised edition Amend 1), sub-section 38.3.

5 51Tic 5% Report Revise Record:

A S BB E R HH A Rt #HE
Report Version Revise Time Issued Date Valid Version Notes
2 I AT
V1.0 / 2021-05-12 AR BT
Valid Initial release
EX TN ¥ HRZA -ﬂ 127 HHEN /k
Tested by i_ &ﬂ Reviewed by 'i “%- Approved by ‘;67
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¥ i & i 8H Description of the sample

Z1~Z5 SN A 70 HELTH A 0 56 4 7 LIRS FA H e

Z11~z14 Battery in full charge state during the first charge-discharge cycle;
X1-X5 552572 78 HRLUH A I TR 5 4 8 R RS R HL

X11~X14

Battery in full charge state during the 25th charge-discharge cycle;
SN AT 0 R R 1 56 4 7 RS L R B T 50 % Y LA

26~210
The first charge and discharge cycle 50% of the battery cell with rated capacity state;
5525152 B 7t R A A 4 76 4 70 RS O 2R BT (B 50 % Y HLS

X6-X10 The 25th cycle of charging and discharging 50% of the battery cell in rated capacity
state;
FANDK CEEL A ) 5 AT F R A F HL

215~794 551 A S 78 FTBCR R ) 5 AT PR A Y HL
Cells at first cycle in fully discharged states;
S525/1N 52 B 7t TSR IS RS 58 A TECRUIRAS Y RS

X15~X24

Cells after 25 cycles ending in fully discharge states.
AT REMIREG 1S L F) € Test case verdicts:
— SR AN A i Test case does not apply to the test object N/A(Not applicable)
— IR LT A R Test item does meet the requirement P(ass)

—iRG 45 AT A R Test item does not meet the requirement  F(ail)

mplia
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5+ WAT7 KX HE Test Method And Verdict
o = —V, SIS, : l
54 FRER wkgn | JUE
; Verdic
Clause Requirements Result t
U WL 1 S
&4 Test 1: Altitude simulation See Table 1
TG F AN 2 e 73 AS K T 11 .6kpa A5 B N 2045 C I 2644 | T6idls, Tofk P
TR T4/ o ToRRAE,
Test cells and batteries shall be stored at a pressure of 11.6kPa or TR AT
less for at least six hour at ambient temperature (20£5°C) Ko
ERIABAESE. B T, ERERMLRA, FH | 10080
HL I F90% . A7 9% it s SR ANE FH T 58 A i A RS B e I AT FB L | no rupture and
A, no fire.
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.
W 2. WK 3 2
38.3.4.2 =)
Test 2: Thermal test See Table 2
TG L A L 2 SRR IR IR FE S T 72 C2 C RIS T E b6/ | Tizlw, Ttk P

i, B EARKIEES T-40CL2 CHRIEMNT: FIERE D6/, B
Uity 6 L B 2 T) P B KT [ (R B 3043 %4, BEFR P B R AT, FE5E10
W, BN FTE R AT I AR BR B (20°C5°C) T AE24/)
o X T ORAL AT F e, B R T A e B I TR] 222 8 R 12N
B o

Test cells and batteries are to be stored for at least six hours at a
test temperature equal to 72+2°C, followed by storage for at least six
hours at a test temperature equal to —-40+2°C. The maximum time
interval between test temperature extremes is 30 minutes. This
procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 £ 5°C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at
least 12 hours.

BORMIBABEMA BN . TR, iR, BRIk, FEH
a5 F v B RV 2 AE ARG S ) T B R AN N T AR AT IX — B T
HLEI90% . A 9% L Hs R SRANIE T 56 4 i A PR 28 1 16 L A L
H.

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully

o ToRRAE,
PR E
&

No leakage,
no venting, no
disassemble,
no rupture and
no fire.
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Clause Requirements Result t
discharged states.
JR3: 3D W% 3
RG® Test 3: Vibration See Table 3 P

R V2 K T IRENALY & (HARIE BRI AR T, FFReHERh T
FEMALTEIRD) . PRSP ESZPTE, SHEERRLE 7 #2%F 200 ##2%
Z I8, PRI 7 K%, PR 15 0 Eh. ﬁ*?ﬁibﬁﬁni)ﬁiiiﬁ\ﬁiﬁﬁ
LR 22 e 7 AL R — T M B AT 12 Ik, RSO 3/ o
— ARSI 7 17 26 201 5 i [ 2 L

Cells and batteries are firmly secured to the platform of the vibration
machine without distorting the cells in such a manner as to faithfully
transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PEXTE AR 4, AT EA L 12 T e d b A dd 2 (R it
ANRERIZED) , A 12 TRl SRR A CRABLHRIBAD) A A
[] o

The logarithmic frequency sweep shall differ for cells and batteries
with a gross mass of not more than 12 kg (cells and small batteries),
and for batteries with a gross mass of more than 12 kg (large
batteries).

XFEVB AN B A . AN 7 R ZETT AR, OREF 1gn ISR IR RS, EE
BRIEF) 18 fh 2k REHIRMEIRFFE 0.8 2K (mts 1.6 2K , Jf
WA BB R IE LA R 8gn (MFRZ)N 50 #52%) o 4 RNk
TRFFE 8gn ELEIAR I %) 200 ##2% .

For cells and small batteries: from 7 Hz a peak acceleration of 1g,
is maintained until 18 Hz is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 8g, occurs (approximately 50 Hz). A peak
acceleration of 8g, is then maintained until the frequency is increased
to 200 Hz.

o RR EA: N T AFREITIR, RER Tgn IO RS, EEISIE
FEE A8 Wik, EHHRIBIRRE 0.8 2K CAMRES 1.6 26K . FFH
AR BB B KNI E L E) 29, (BRLN 25 W25 o 4RI IR
£ 2gn ELERFIG INE] 200 ##2%

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2gn occurs (approximately 25 Hz). A peak
acceleration of 2g, is then maintained until the frequency is increased
to 200 Hz.

FOR AT i L e AR S e e . o R R, o

TEh, ok
o ToRERAE,
PR E /!
Ko

No leakage,
no venting, no
disassemble,
no rupture and
no fire.
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FTGHE K, FEH ARG it sk i 4 75 58 = A2 B 2228 5 A B 16
S SERPIN AR T B HE R AN TR T IX — RIS AT RN 90%. A SHE
B SRANE F T 56 4 3O IR S 1S Ryt AT Ha b 2
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.
iR4: W% 4
38.3.44 Test 4: Shock See Table 4 x
BRI FRL I P YL R SR R (IR B b, RS B | R, B | P
B A (P BT 2 2R R, oAk,
Test cells and batteries shall be secured to the testing machine by PR E
means of a rigid mount which will support all mounting surfaces of Ko
each test battery. No leakage,

AN I 75 4 52 K Ik B 150 gl Bk pfp 4 1 116 2 A1 IES% % | o venting, no
Wi SR PR 2B A I 50 G R 5 171 1 55 Fb g | disassemble,
Ear bt 28 ][il#gture and

Each cell shall be subjected to a half-sine shock of peak '
acceleration of 1509, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak
acceleration of 50g, and pulse duration of 11 milliseconds.

BN LV ZE AR 0 P Y 2L ) o R 7 2 30 Ve A i ) 2 TE 5Z i
X TN B E L () KRR SR (R LG 2D, X TR F 2 ) kR L

AN 112280, T2 30U Tk S0E 2 K i M RN -

it TR/ NEEAR N B ik 45 R I ]
Battery Minimum peak acceleration Pulse duration
150gn B2 AUEE R IR IME
\ 150gn or result of formula
ANt —_—
Small _ 100850 -
batteries Acceleration (gn)= . 6ms
mass
whichever is smaller
50gn B2 A R HBUIME
. 50gn or result of formula
KA H 22
1128
Large _ 3000 &
AN A Acceleration (gn)= m ms
mass
whichever is smaller

* AL T 5w iH 5 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse duration
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Requirements

WG R

Result

HE
Verdic
t

shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate
minimum peak accelerations.

e H P 2 R AE = EORE R LA 2 T AL IE T R 252 =k
i, BEERITHEZ =k, BIRER18Iit.

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of
three mutually perpendicular mounting positions of the cell for a total of
18 shocks.

BORMIBA M A BN TR, iR, BB AMTEE K, FEH
Fep T F v B RV 2 AE ARG S T B R AN N T AR EAT IX — B AT
FL U 90% . A7 9% FiL s R SR ANIE FH T 58 40 FE RS (0 1k 6 mi b 0 R s
H.

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.

38.3.4.5

WK 5: ShEREE S
Test 5: External Short Circuit

L% 5
See Table 5

R ) FE Y B FE T 2EL RN F— BB 1], DA L AR 3% 1 i Ak B 355
FaEH) 57+4°CHJUREE . ARt [ Bk T i vt i A i AL R R N R B, O
RLBEAT PR AIE 3o ARl R AN ATAT I, X T/ R st Al N R e
MH 2D AE 57+4°C IS T AFI 6 /N, TR ey AR A H i 52
/AE B5T+4°C I FAFIN 12 /N SR )5 FRIt Bl FE i 4L 7E 57+4°C M
RS2 — AR SRR /N T 0.1 BRUBHK LS S A

The cell or battery to be tested shall be shall be heated for a period
of time necessary to reach a homogeneous stabilized temperature of
5714°C, measured on the external case. This period of time depends
on the size and design of the cell or battery and should be assessed
and documented. If this assessment is not feasible, the exposure time
shall be at least 6 hours for small cells and small batteries, and 12
hours for large cells and large batteries. Then the cell or battery at
57+4°C shall be subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

X J R SR A N AE RV B FEVB L IR A0 S TR [ 3] 5744 °C J5 48 2L 50
1 /NI, BN TR A B AR SRR O R R T R KT HR, IR R
FART Al . FLEE ANV KRR 2/ DA IR BE IR h 3R T
This short circuit condition is continued for at least one hour after the
cell or battery external case temperature has returned to 57 + 4 °C, or
in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains
below that value.The short circuit and cooling down phases shall be

TEh, Tk
o ToRRAE,
PR E /!
Ve

No leakage,
no venting, no
disassemble,
no rupture and
no fire.
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conducted at least at ambient temperature.
BRI A el A IS 170°C, HHAE RIS R e
J& 6 /NN TR, TCRRER, oK.
Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble, no
rupture and no fire within six hours of this test.
Y I 3: R n nl
38.34.6 WK 6: #WE/HE W% 6 =
Test 6: Impact / Crush See Table 6
B CGEHTHEAKRTSET 18 2 KRB N/A N/A
Impact (applicable to cylindrical cells not less than 18mm in
diameter)

R FL B T F ARG AR T, — AR 316 BUAEEANAE
BORAE e L, WHEE AR 15.8 K401 2K, KE 2D 6 BK, =
M Ko REE, W FH 2K H—H 9.1 T3+0.1 T 5o E Ak
61+2.5 JE K & Ab kv B AN RIS AL, A — A L35 BEHE )
Xof YA BB A B g /)N PR LB B TE I DA . EE E BB TE A T
G VRN 5KV SCEER T & 90 FEVE T

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mm+0.1mm diameter, at least 6¢cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg +
0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near
friction less, vertical sliding track or channel with minimal drag on the
falling mass. The vertical track or channel used to guide the falling
mass shall be oriented 90 degrees from the horizontal supporting
surface.

ezt ke, BN 5P EER AT S ROBHE SR O M B4R
15.8+0.1 KT MR MMM EE . P RE2Z—kdid.

The test samples is to be impacted with its longitudinal axis parallel
to the flat surface and perpendicular to the longitudinal axis of the
15.8mm+0.1mm diameter curved surface lying across the centre of the
test samples. Each sample is to be subjected to only a single impact.

BRI A A A SRR EE A 170°C, FF HAE RIS AR K ike
J& 6 /NN TCRREE, ToRE K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.
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Requirements

WG R

Result

HE
Verdic
t

BE GEHTHEHE. 82, @ m/4inmibfmEs /N T 18 ZXK1 R
S RLD)

Crush (applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18mm in diameter)

R r b BT B BE AN P I (815, 55 IS I BRI, #2258

N R LR R N BJEOKED . BEIRRREEEAT, BRI
=FFRZ
(a) M) S &L F13T 4+0.78 T4
(b) FELIA L T R /D 10024K: B
(c) FARTEIK SR A6 JE L 150%E LA L
A cell or component cell is to be crushed between two flat surfaces.
The crushing is to be gradual with a speed of approximately 1.5cm/s at
the first point of contact. The crushing is to be continued until the first
of the three options below is reached.
(a) The applied force reaches 13kN+0.78kN;
(b) The voltage of the cell drops by at least 100mV; or
(c) The cell is deformed by 50% or more of its original thickness.
— HIKB KIS A7, HE TR 100 Z2IREE %2, B3k 2 ik
JE R FEI 50%, RIT]fRRRIE 7.
Once the maximum pressure has been obtained, the voltage drops

by 100mV or more, or the cell is deformed by at least 50% of its
original thickness, the pressure shall be released.

P TE B AR 2 r b 37 M i B8 F) — TRt s . 11/ T 7 m b 8 A
R s o [ TR H T S M5 2 3 P 77 1) i s

A prismatic or pouch cell shall be crushed by applying the force to
the widest side. A button/coin cell shall be crushed by applying the
force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

A RE IR T R B G . AR ARSI 6 /)
o a5 A8 FH 2 A oA I A 50 P PR B T 1 e v AT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

LR L AT F T ZE A1 iR B AN 170°C, I HAE IR I R b AR
JE6/NI TR, TokE K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.

Tofffk, Johk
2, kK.
No
disassemble ,
no rupture and
no fire.

P

38.3.4.7

WK 7: 7R

Test 7: Overcharge

W7
See Table 7
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= —, SET S, 2 l
% PR WAsR | T
Clause Requirements Result t
78 FEL R A AT )38 7o A U ) B KRR 2 78 R I M o IRIR I B/ | TEr i, Tk P
LI Ko
(a) HIEREWINF BB EAR K T8RS, RIE BN R H | No
L EL I K7 P LR PO 5 SR 220K 2 P ER BN JisagseiCy/e
(b) il 3 P E U 70 FE R K T 18R A, 3058 14 B /) FELHE B A Aok '
78RR 1218 .
WIS AE PR T AT, BEAT IS I [R] B 24 /N
The charge current shall be twice the manufacturer’s recommended
maximum continuous charge current. The minimum voltage of the test
shall be as follows:
(a) When the manufacturer’s recommended charge voltage is not
more than 18V, the minimum voltage of the test shall be the lesser of
two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’s recommended charge voltage is more
than 18V, the minimum voltage of the test shall be 1.2 times the
maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of
the test shall be 24 hours.
R 70 B A A AR RIS AR T ANRE E 7 RN TERER, TokE K.
Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.
MR 8: | N
38.3.4.8 -Wﬁa.ﬁﬁma % 8 -
Test 8: Forced discharge See Table 8

A RAER R E T 5 12V BRI B Tsablss, hEmR | T, ol
PR IDRTE SRR P 5 T L1 P 25 7 1 SR TR R IR 2 A Bl s | K
Each cell shall be forced discharged at ambient temperature by | No

connecting it in series with a 12V D.C. power supply at an initial disassemble
current equal to the maximum discharge current specified by the and no fire.
manufacturer.

KT 2 DR /N FHBRE {1 P R R A7y 5 X R b AR TG, T SRS R 45 R T
SEN SN/ TN 5 s e a1 1 P s 1 I N R IVAS 5 R T R
BERDAIIGRE BiR (2D,
The specified discharge current is to be obtained by connecting P
a resistive load of the appropriate size and rating in series with the
test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current
(in ampere).
R R F Bl e L VAR RS AR AR S 7 RN TR, TR
Ko
Primary or rechargeable cells meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.
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*1 e AR p
Table 1 Altitude simulation
b Jii & Mass (g) Hi % Voltage (V) AEBR, H
=N - 35'] a;
éﬁg RET B MR 5 BETH %T/ﬁfethz% Iejﬂfgﬁ
Sample | WURHT | WRE | Mass | gty | P eV | Voltage venting, -
Pre-test | After test | 1058 (%) | pre-test | ATter loss (%) : i
No. test disassemble,
rupture, fire (Y/N)
Z1 67.514 67.512 0.003 4.36 4.36 0.00
Z2 67.639 67.639 0.000 4.37 4.37 0.00 N
Z3 67.034 67.034 0.000 4.36 4.36 0.00 N
Z4 67.419 67.419 0.000 4.37 4.37 0.00 N
Z5 67.352 67.352 0.000 4.37 4.37 0.00 N
X1 67.554 67.554 0.000 4.36 4.36 0.00 N
X2 67.238 67.238 0.000 4.36 4.36 0.00 N
X3 67.486 67.486 0.000 4.37 4.36 0.23 N
X4 67.623 67.623 0.000 4.37 4.37 0.00 N
X5 67.443 67.443 0.000 4.36 4.36 0.00 N
*x®2 1R p
Table 2 Thermal test
e Jfi & Mass (g) HiJE Voltage (V) ATLEwR, HFS,
= =] - ZﬂJ o
e | T sy | W, RREEL
7 RNl UENE Mass ket | mpRE | Voltage ether 'eakage,
Sample PECHY f W EY W Je venting
Pre-test | /Mer loss (%) | Pre-test | After test | 0SS (%) ; i
No. test disassemble,
rupture, fire (Y/N)
Z1 67.512 67.504 0.012 4.36 4.32 0.92 N
Z2 67.639 67.631 0.012 4.37 4.33 0.92 N
Z3 67.034 67.025 0.013 4.36 4.33 0.69 N
Z4 67.419 67.410 0.013 4.37 4.33 0.92 N
Z5 67.352 67.343 0.013 4.37 4.33 0.92 N
X1 67.554 67.546 0.012 4.36 4.32 0.92 N
X2 67.238 67.230 0.012 4.36 4.32 0.92 N
X3 67.486 67.477 0.013 4.36 4.33 0.69 N
X4 67.623 67.615 0.012 4.37 4.33 0.92 N
X5 67.443 67.434 0.013 4.36 4.32 0.92 N
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Table 3 Vibration
. Jii & Mass (9) B HiJE Voltage (V) B f?ﬁgwﬁ;k
5 . . L 95 . . sk Vt{:lhether leakage,
Sample ;}”\Ui?tﬁﬁ Mk JE Iol\sflsa?‘;)) MRH | W I\é:ga(g/% “venting,
No. re-test | After test Pre-test | After test disassemble,
rupture, fire (Y/N)
Z1 67.504 67.504 0.000 4.32 4.32 0.00 N
Z2 67.631 67.630 0.001 4.33 4.33 0.00 N
Z3 67.025 67.025 0.000 4.33 4.32 0.23 N
Z4 67.410 67.410 0.000 4.33 4.33 0.00 N
Z5 67.343 67.343 0.000 4.33 4.33 0.00 N
X1 67.546 67.546 0.000 4.32 4.32 0.00 N
X2 67.230 67.230 0.000 4.32 4.32 0.00 N
X3 67.477 67.476 0.001 4.33 4.33 0.00 N
X4 67.615 67.615 0.000 4.33 4.33 0.00 N
X5 67.434 67.434 0.000 4.32 4.32 0.00 N
TjEI: 4 P Shock P
. Jii & Mass (g) N H1 % Voltage (V) B f;ﬁf’%gw?ﬁg’k
k=3 . . B i . . ke Vt{:lhether leakage,
Sampl gmuﬁ WA IO'\!:?;) ‘{Dlﬂifﬁﬁﬁ WA S I\égga(g/% " venting,
e No. re-test | After test Pre-test | After test disassemble,
rupture, fire (Y/N)
Z1 67.504 67.504 0.000 4.32 4.32 0.00 N
z2 67.630 67.630 0.000 4.33 4.33 0.00 N
Z3 67.025 67.025 0.000 4.32 4.32 0.00 N
Z4 67.410 67.410 0.000 4.33 4.33 0.00 N
Z5 67.343 67.343 0.000 4.33 4.32 0.23 N
X1 67.546 67.545 0.001 4.32 4.32 0.00 N
X2 67.230 67.230 0.000 4.32 4.32 0.00 N
X3 67.476 67.476 0.000 4.33 4.33 0.00 N
X4 67.615 67.615 0.000 4.33 4.33 0.00 N
X5 67.434 67.434 0.000 4.32 4.32 0.00 N
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*5 SN P

Table 5 External short circuit

=T TRS) B et ATk, BER, X

Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)

Z1 57.8
z2 57.9 N
Z3 58.2 N
Z4 58.1 N
Z5 57.7 N
X1 58.2 N
X2 57.9 N
X3 58.0 N
X4 57.7 N
X5 58.3 N

Ta%blg 5 $F & Crush P

AT TRE) B et B ATk, ek
Sample No. Peak temperature (°C) Whether disassemble, fire (Y/N)

Z6 24.6 N
z7 24.4 N
Z8 24.5 N
Z9 24.2 N
Z10 24.8 N
X6 24.7 N
X7 24.3 N
X8 24.8 N
X9 24.5 N
X10 24.6 N
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&7 R 5
Table 7 Overcharge
= TRS) ATk, ek
Sample No. Whether disassemble, fire (Y/N)
Z11 N

212
213
214

X11
X12

X13
X14

Z2\Z2\Z2Z2|Z2|Z2|Z2

%8 R 5
Table 8 Forced discharge
= TRS) ATk, Kk
Sample No. Whether disassemble, fire (Y/N)
Z15 N

216
217
Z18
Z19
Z20
Z21
222
723
724
X15
X16
X17

X18
X19
X20
X21
X22
X23
X24
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Z21~75 26~210 Z11-214
X1~X5 X6~X10 X11~X14

215~224
X15~X24

v
T LA

Altitude simulation

v
Tk S

Thermal test

.

L

IRzl AN HEH

Vibration Crush Overcharge

iR F TR

Forced discharge

i
Shock

\4

AR

External short circuit

I
Bt a3

Analysis
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8. iR Test equipment

AGC-BT-E145 %5 2% K °F Electronic balance
AGC-BT-E154 ¥ J5 Fl # Digital multimeter

AGC-BT-E062~E082 | = ft:[E Hithillik &2 4t Battery Testing System

AGC-BT-E133 H2RIRAH Vacuum Tester

AGC-BT-E123 PR A i 5644 Rapid Temperature Change Tester
AGC-BT-E070 PRENAL: & Vibration test instrument
AGC-RE-E062 MhR38 & Mechanical shock test instrument
AGC-BT-E139 I3 b R I8 AL Battery Short-circuit Tester
AGC-BT-E126 Y% K ik 3641 Battery Crush Tester
AGC-BT-E144 B R4 1% Data Acquisition Instrument

AGC-BT-E054~E056 | TPR # 4/ #E f itk & HLE DC power supply
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25 M4k 25 2% 2k Conditions of Issuance of Test Reports
1. ﬁéﬂllﬁiﬁiﬁﬁiﬂﬂﬁﬁﬁ’z} EICRNHEA NN 7])ﬁi‘zef,it"’“ATli%%’tE‘Jiﬁlﬂiﬁ?‘rﬂ?&%, MEZA KRR . AARET FiR%
FIRAER S, FIRAKFAARAT HHIERES AN, Al A = (CLREFR[E P DI All samples and goods are accepted by the
Attestation of Global Compliance (Shenzhen) Co., Ltd (the “Company”) solely for testing and reporting in accordance with the following
terms and conditions. The company provides its services on the basis that such terms and conditions constitute express agreement between the
company and any person, firm or company requesting its services (the “Clients”).
2. BB I FRE BITR H BAR AT R (B R SRR R & D), A AT &R RS . REARA T AR, i R8s E s A5
i, WAGH T SR . SR, 25 n] DUREAC A B BV K & BOA AT R EIAS, [, RO e B A R R
N R EGR AT . BRAFAHSCBUR BT B R, BNREE T RE, AA AR E A S FART S =07 W e s .
Any report issued by Company as a result of this application for testing services (the “Report™) shall be issued in confidence to the Clients
and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may not be used
for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report is issued may,
however, show or send it, or a certified copy thereof prepared by the Company to its customer, supplier or other persons directly concerned.
The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third party concerning the
contents of the Report, unless required by the relevant governmental authorities, laws or court orders.
3.BRARMRBUNER ] REIERRE SR, BUARE ARG BHFER, AN mHH 0T S BNER G KRk E1EUE. The Company
shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior written consent,
unless required by the relevant governmental authorities, laws or court orders.
4. & CMA ¥R, UEER T NS %, AEEXHESIEWIER . The non-CMA report issued by AGC is only permitted to be
used by the client as internal reference use and shall not be used for public demonstration purpose.
5. HRAA A E IR S A AT, A A B R B RUE R S BCR], IR R E & M AMNE RS . In the event of the improper
use of the report as determined by the Company, the Company reserves the right to withdraw it, and to adopt any other additional remedies
which may be appropriate.
6. A B2 AT WA TR, IR 5 A BRAR B W AR A BV 34T 3 K P8 . Samples submitted for testing are accepted
on the understanding that the Report issued cannot form the basis of, or be the instrument for, any legal action against the Company.
7. WRAE AR A FAE TR E N EORE, B fRAE RS BT IR 5 2 A G IR B 50 2 B AR TR B 5, AR A R REAS B 3
The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained in
any of its Reports or in any communication whatsoever about its said tests or investigations.
7 BV R o HAE 7 B o AR A DR £, % P A B A IR, IR 2 R B AR A F] . Clients wishing to use the

Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample for testing.
9. TR & UG KA BB B, B A S R S R A iR g 8 R S5 I AH 9% 77 . The Company is not responsible for
recalling the electronic version of the original report when any revision is made to them. The Client assumes the responsibility to providing
the revised version to any interested party who uses them.
10. ZR R 5 ) SCRPEOE FIE EA A B RAF 6 4F o M AIVE S LA Rr 0 ZER K, G PN At AR & (0 OR A7 ) AT AR S 5048 5 . — B

o BRI ORAEIARR, B G S B . RIS OL T, A B AN b SR A AT AT e Ak P PR o ST 8080 A R . B AR 2 B S S A
HEITRE R R MK E, AT ARG T BA DAEARMHRE, GIAEARTORMEREE . Rk, sk, sSifE
PRI . B E . EERE . WM EFESUEMTE R E . BAORE . RAEIEE ) 77 51 R B B B 0 48 1 1t
15 . Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of six years. The
data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we provide any
data and information which has been disposed of after retention period. Under no circumstances shall we be liable for damage of any kind,
including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequential or
punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product liability or otherwise,

even if we are informed in advance of the possibility of such damages.
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